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TEST

45 No.: STRD1607160S

P AR

Sample name

s P T B A it HCP902248NFC
Chinese | 3.7V, 900mAh, 3.33Wh

B Lithium-ion polymer battery HCP902248NFC

English 3.7V, 900mAh, 3.33Wh
=] =]
FEmdn s 01~43
Sample No.
LA FINE L RRIRA PR A ]
Consignor Shenzhen Honcell Energy Co.,Ltd.
RN BINE L REURA PR A F]
Manufacturer Shenzhen Honcell Energy Co.,Ltd.
I e E CRT e ez i gl SssAnbrE T
o = ST/SG/AC.10/11/Rev.6, 38.3
AH 52 bR ifE

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

T WEMAATEEM, Rt 49.4%21.6*8.6mm
Appearance Blue prismatic battery, size 49.4*21.6*8.6mm
3 I 7. HH
i 2016-08-25 MG 2016-08-25 ~ 2016-09-13
Accepted date Test date

R R IRBh. phii. SMERAEER. BOE. TR, MR

MATTH : : . ol il
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
R, ZHEGFEKSE TR RIS H N SR F )
ST/SG/AC.10/11/Rev.6, 38.3 i E K.
The sample has passed the test items of UNITED NATIONS "Recommendations
Y on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
WA ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
%k Hif(Issue date): 2016-09-14
B/ /
Comments /’TT\\
4“‘}\@&&0{)
S 0
S/ [— Z
it 3z = % ¥ AP HES
: 7 F . N2 AH c| |~ ;
Compiler: Checker: = Apprayer! o
S \ <

YN R B R A

Joproved
0, FE12 |
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TEST %5 No.: STRD1607160S
- T SR BT Ak S - , >
s | WRASH B Standa*,rf;%eE L;inzrznfjezﬁ::tjr\;clause A AT I
No. Name of test q Test result Test conclusion | Remarks
number of standard
KA (TR EyEHra- s
1 A ¥AHEFN UN Manual of Tests and Criteria | JLHfFE 1 ey /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X4 T.1 Test | See Appendix 1 Passed
TA1
BAE (TR EmEmtaics s
2 RS #rHETNHY UN Manual of Tests and Criteria | W% 2 ey -4 /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 i3k T.2 Test | See Appendix 2 Passed
T.2
BEHE CGRTFRR Ry sl
3 =3 FRHEFNY UN Manual of Tests and Criteria | WL 3 o8 /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 iRl T.3 Test | See Appendix 3 Passed
T3
BKEE (CGETREwEiitai it
4 i F¥RHETME) UN Manual of Tests and Criteria | LI 4 i /
Shock ST/SG/AC.10/11/Rev.6, 38.3 X% T.4 Test | See Appendix 4 Passed
T4
S BEHE (TRt scigm
5 Exfemal FRHEFAE) UN Manual of Tests and Criteria | WL 5 &% /
i L ST/SGIAC.10/11/Rev.6, 38.3 A3 T.5 Test | See Appendix 5 Passed
T5
BAEE (TR EmEmm i s
6 BE FR#EFY UN Manual of Tests and Criteria | JLI#Z% 6 k% /
Crush ST/SG/AC.10/11/Rev.6, 38.3 ikl T.6 Test | See Appendix 6 Passed
T.6
BAHE CGRFREMEmp i sz
7 SERH FdEFEY UN Manual of Tests and Criteria | ML 7 o /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 iRl T.7 Test | See Appendix 7 Passed
T.7
BAEE TR RyEmfgic seimm
8 il @z FrUETUEY UN Manual of Tests and Criteria | WL.Jf{% 8 & /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 X% T.8 Test | See Appendix 8 Passed
T.8
EEZ8 P s

Test environment

IR E:

Ambient temperature:

20°C -25°C; HME5E: 45% - 75%
20°C -25°C, Ambient humidity: 45% - 75%

condition
W H /
Test items
S B IRIE L 25 IS 2
Subcontracted . - / Post
test condition SRS = ame code
Subcontracted '
Laboratory .
Hidil: / 1 /
Address Tel

FI30, 12|
Page of
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dnssr %5 No.: STRD1607160S
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Appendix 1
5 1 TR H 4R PR
No. Name of Test Iltems Altitude simulation
\‘” hoase NR .
HasE | faks Lo Before WRRAfter | gtk | ARBE | e m
Sample No. | Sample status b & TrEgHE I B FrEgHE Ma?os/ ;oss Re5|d(1;/a; OCV| Test result
m1(g) Vi(V) mz(g) V2 (V) : i
HIKGEETH
01 1CYé\F:711:llIyCharged 16.708 4.199 16.707 4.191 0.006 99.81 @]
HIKGEERH
02 1CY(}J\FJL[|jlly Charged 16.598 4.199 16.597 4.190 0.006 99.79 O
BT
03 1('§‘Yé\$lyi0harged 16.650 4.198 16.649 4.189 0.006 99.79 (@)
BIRTEETH
04 1CYé\Fjjly e 16.434 4.198 16.434 4.189 0.000 99.79 O
HIRGEETHE
05 1CYCAFjulIy Charged 16.637 4.198 16.637 4.190 0.000 99.81 (0]
HIKSEETH
06 1CY({\F7L::I‘IyCharged 16.788 4.196 16.787 4.188 0.006 99.81 O
WA Tom
07 ; 'cﬂYcAF’fuy e | 16-681 4.195 16.680 4.188 0.006 99.83 o)
BT
08 1CY(}:\F7LJTI;:Charged 16.513 4.200 16.512 4.191 0.006 99.79 0]
HIRGEETTHE
09 1CYé\;ljlyCharged 16.624 4.200 16.623 4.191 0.006 99.79 (0]
10 HRGERRA | 16 661 4.200 16.660 4.191 0.006 99.79 o)

1 CYC Fully Charged

AT EH

: L-Mtgs;  V-HES; D-fffk; R-BER; F-igk; O-GMtEE. THFS. Tk, Th. Tk,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

ERINT AR R AL B PR A 7 HAT, H12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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M *® 2
Appendix 2
s 2 AT H 4 FK 1R
No. Name of Test Items Thermal test
XA Before M5 After o =
FRGiS | RESIRE Tl | Battl | wies
Sample No. | Sample status B I Frig Lk B E FrEg aios/)oss esl (13/&1) Test result
ms(g) Vi (V) m2(g) V2 (V) ! .
HIRGEETH
o1 | BUCeRE® | 16707 | 4191 | 16699 | 4.001 0.048 95.47 o
BIKSEAEFE
02 | HWEEA® | 16597 | 4190 | 16591 | 4.001 0.036 95.49 0
BIKEETH
03 | FUEER® | 16649 | 4189 | 16641 | 4.001 0.048 95.51 0
HIRGEETH
04 | FUCERE® | 16434 | 4189 | 16426 | 4.002 0.049 95.54 0
HIRGTEERH
05 | HWGERW | 16637 | 4190 | 16629 | 4.001 0.048 95.49 0
BRsEA T
06 | HUEEE® | 16787 | 4188 | 16779 | 4.000 0.048 95.51 0
BIKEETH
o7 | BRCEET® | 16680 | 4188 | 16674 | 4.001 0.036 95.53 0
BIKGELETH
08 | HWCEERL | 16512 | 4191 | 16507 | 4.002 0.030 95.49 0
BIKGEETRHE
09 | FUCLEE® | 16623 | 4191 | 16614 | 4.001 0.054 95.47 0
10 HRGERRA | 15 660 4.191 16.652 4.001 0.048 95.47 o)

1 CYC Fully Charged

D=

E LMER V-HER, DA R-BER, FLEX O-itER. BHES. TRk, MR, Tk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

VR R R B PR A
Shenzhen SEM.Test Technology Co., Ltd.
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M % 3
Appendix 3
5 3 TR H 42 7 Pl
No. Name of Test Items Vibration
MR AT Before M5 After e p=
RS | RIS MEHR | MERE | gires
Sample No. | Sample status | HibGiE | JRERHIE | RIGFE | JFEHIE aff/)"ss esl (‘;j‘) Test result
my(g) Vi (V) m>(g) V2(V) & =
BUSEA T
01 o y|  16.699 4.001 16.699 4.001 0.000 100.00 0
BRsEA T
02 et | 16.591 4.001 16.590 4.001 0.006 100.00 0
HUELTH
03 o s|  16.641 4.001 16.641 4.000 0.000 99.98 0
HWSEATOH,
04 SoeEIh | 16425 4.002 16.426 4.002 0.000 100.00 0
HUTEATH
05 v | 16.629 4.001 16.628 4.001 0.006 100.00 o
BUSEATH
06 [T | 16779 4.000 16.779 4.000 0.000 100.00 O
HWSEATH,
07 1 CY({,\lzle':;ly Charged 16.674 4001 16.674 4.000 0.000 99.98 (@)
HREATH
08 e, | 16,607 4.002 16.506 4.002 0.006 100.00 0
BT
09 ioeenE | 16,614 4.001 16.614 4.001 0.000 100.00 0
10 HUGERAA | 16 652 4.001 16.652 4.001 0.000 100.00 o)

1 CYC Fully Charged

AR H

: L-Mt8%, V-HES; D-fidk; R, F-lgek;  O-GHtER. THFS. k. M. Tk,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

YIS AR DR IR 7] BOW, K2R
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Appendix 4
F5 4 AR H 48 7 W
No. Name of Test Items Shock
R i Before MR JG After P p
RS | RIS MEHK | FIRDE | gt
Sample No. | Sample status Eyth il B TrEg B E B JIh T B TrEg R a?; )oss esl (L;/a) Test result
my(g) Vi (V) m2(g) V2(V) E .
HsEL T
01 myg\;jlycmged 16.699 4.001 16.699 4.001 0.000 100.00 1)
YREA T
02 oa | 16.590 4.001 16.590 4.000 0.000 99.98 0
HRGEATH
03 e ,| 16641 4.000 16.641 4.000 0.000 100.00 0
BsesTeh
04 et |--16408 4.002 16.426 4.002 0.000 100.00 0
WL T
05 1;gg;ﬂmm@d 16.628 4.001 16.627 4.001 0.006 100.00 o)
HRsEA T
06 1 Cvé\FjuEuy Charged 16.779 4.000 16.779 3.999 0.000 99.98 (0]
BRERTH
07 o E,| 16674 4.000 16.674 4.000 0.000 100.00 0
HsEL T
08 oot | 16.506 4.002 16.505 4.001 0.006 99.98 o
R !
09 (aTsiE | 16614 4.001 16.614 4.000 0.000 99.98 0
10 HUGEEAM | 15652 4.001 16.651 4.001 0.006 100.00 o)

1 CYC Fully Charged

LF=H

FE L-MER;  V-HES DA R-IERY;  Felgk;  O-LHER. THRFR. TR, BB, LK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

BRYIT (S R AL A PR A ) BT, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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Appendix 5
5 = AT H 45 Sk
No. Name of Test Items External short circuit
=) % ] = T‘E;—i[lﬁ]l . -
il PRk . Eﬁgﬁiﬁper’im R 2 5 P
Sample No. Sample status (C) Test result Remark

HIRTEATH

01 1 CY(?Fthlrllly Charged 56.3 (@) /
—‘r_'~7/—vrbA?E EE

Gg 1 CHYé\ Izjlj_‘(:harged 56.7 O /
HIKGEERHE

03 1 CY(;\F}uIIy Charged 56.5 (@) /
HIRGEATH

& 1 CY(})\ FJ:I‘Iy Charged 96.5 (@] /
BkEARE

05 1 (E):IYé\FjuEIlI;bCharged 56.8 O /
HIRGEETHE

L 1 CY(})\;J[in Charged 56.9 O /
HIRGEETH

07 1 CY(;\Fjucl‘ly Charged 56.6 O /
HIKGEERH

08 1 CYé\FquIy Charged 56.4 (@) /
HRTEERH

09 1 CYé\FjuEl‘ly Charged 56.5 (@) /
HIKGEERHR

10 1 CYé\FjLYJ:IJIy Charged 56.7 (@) /

UTZH

A
Note:

D-fffk; R-WE3; F-lgk;, O-Lfffk. TR, Ttk

D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

RIS R AT R B IR A 7]

Shenzhen SEM.Test Technology Co., Ltd.

H8I, H12 |
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Appendix 6
s 6 TR H 42 FR Bk
No. Name of Test Items Crush
~ B A - N
PR S BESRES A T &
Sample No. Sample status ' (C) Test result Remark
K 0% A E
1" 3 VB el 28.7 0 /
K 50%EE
12 obise s 28.9 0 /
Bk 50%EE
13 1.CYC 50% Capfity 29.1 @) /
HIR50%EE
14 D iy 29.4 0 /
K 0% K&
18 Rpbseiidiierd 28.8 0 /
PLFZEH

E: DRk FHEX, Ok, LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

PRI TR TR B IR A 7

Shenzhen SEM.Test Technology Co., Ltd.
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42 No.: STRD1607160S

eS|
=M
d TEST
M *x 7
Appendix 7
e ;| wRmE B 7
No. Name of Test Items | Overcharge
R R FEmARAS INRRZE S H/E
Sample No. Sample status Test resuit Remark
HIRGEAETH
1 6 1 CYé\Fjl‘J:;ly Charged o /
BHIKSEATH
17 1 CY({\Fjlﬁly Charged O /
HIKEETH
1 8 1 CYé\FjL::I‘Iy Charged O /
HIRTEETH
1 9 1 CYC}:\FuIIy Charged O /
50 IRSEAETRH
20 50 CY(/)\}?ljly Charged o /
50 YA T
21 50 CY())\ Fjl.llely Charged O /
50 K 5EATa A
22 50 CYé\;\jl;i:Charged O /
50 KT H
23 50 CY(})\ Fjjly Charged O /
UTFZEA
W DRk, F-igk;  O-Gfffk. gk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

EYN T SRR NARR A R A H
Shenzhen SEM.Test Technology Co., Ltd.

FA0T, 12
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dTEST 45 No.: STRD1607160S
My & 8
Appendix 8

Fs 8 WA H 445K SeR ] TR

No. Name of Test Items Forced discharge

TR FERCIRZS HIUNEREE S #E

Sample No. Sample status Test result Remark
24 Lrtoi 0 /
25 B 0 /
26 1 C%?ﬁﬁ%ii?‘;ed o /
27 Pt S 0 /
28 T 0 /
29 T 0 /
31 ok Bz 0 /
32 T i 0 /
33 L 0 /
34 oy o 0 /
35 e 0 /
36 Wl ol 0 /
37 ST s 0 /
38 o e 0 /
39 ey s 0 /
40 Sy blatege 0 /
41 s kel 0 /
42 50 gscﬁéﬁ%zlf‘ged O /
43 e SR 0 /

E: D FHlRK; O-Efffk. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

YT (5 R R A PR A ENMH, H127
Shenzhen SEM.Test Technology Co., Ltd. Page of
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o MO
Sample photo

'um‘l

\ |

20 30 40 50 60 70 80 90 1QQ 10
llm\.m

[FECEpEET

B3101360
BOSI TOOLS

10 20 30 40 50 60
e

1|

10 {
| ¥

ww QL 0 0E OF 0S 09 OL 08 04
€

=20z o ov 05 09 02 08 0500101 02 08 OF O./OIZ 0 oY 0}9 0|9 O'L 0|9 OIBO(.)LOIL 0|3 o
; m‘|u|.'|ul:!unf,n||u|1‘||1||m||Hn|1||5||mlu|\'||l1;||||17| - R T AR VRN ATARRARYY

o
~
of
((=]
(=]
n

)
S

I

iiiil.’i‘llmiws}zlw ﬂiiH:lHHiIJHiHHI
ww QF 0z 02 O 0S 09 0L Of = ww 0} 02 0€ O QS 09 0L 08

. 71”“1“”1"" T I

30

Il
|
20

X o 05 09 0L 08 06001 ¢ )z 0f 0€ Ot 0S 09 O
‘ | | | 1 ! : 1 { |

|
SRR TRARERY

10 20 30 40

|l"ili|!|!|1lll||
=

20 30 40 50 60 70 80

ww 0} 0c 0F %Ot’ 0S o4 ww  0f 0c 0F £i7 0S 09

20z 0¢ Oy 05 09 02 08 06001 O = ¢, 0z 0¢ Oy 05 09 0. 08 0600} 0L

? TIHIil'l':!IIII!.‘'i||''!iIlllll'ill}HH’HH,IHI! 2 ]T1T1!||i!‘|':!”||,.”|‘;‘”|H“"H|‘i!”l””l””lll

"

BRI S Rl BB A PR 7 FA270, 121
Shenzhen SEM.Test Technology Co., Ltd. Page of



